

# CENTRAL POWER RESEARCH INSTITUTE



Sheet 1 of 4

## TEST REPORT

**Test Report Number** : 399EATDBT11S0044 **Dated** : 01.08.11

**Name & Address of the Customer** : M/s Tropicana Enterprises Pvt Ltd  
A-232, Okhla Industrial Area, Phase-I,  
New Delhi-110020

**Name & Address of the Manufacturer** : M/s Tropicana Enterprises Pvt Ltd  
A-232, Okhla Industrial Area, Phase -I,  
New Delhi-110020

**Particulars of sample tested**  
**Condition of the sample on Receipt** : New  
**Type** : 12V- 45Ah PL 3341118  
**Designation** : SMF Battery  
**Serial Number** : --- Nil ---  
**Number of Samples Tested** : One  
**Date(s) of test (s)** : 25.05.2011 to 25.07.2011  
**CPRI Sample Code No** : EATDBT11S0044

### **Particulars of test Conducted**

**Test in accordance with Standard/ Specification** : 1) Capacity 2) High rate Discharge Characteristics  
3) Maximum permissible current 4) Charge acceptance after deep discharge and 5) Resistance to Shock  
As per JIS C 8702 – 1:2003

**Sampling Plan** : Not Applicable  
**Customer's requirement** : --- Nil ---  
**Deviations if any** : --- Nil ---

### **Names of the witnessing persons**


**Customer's representatives** : --- Nil ---  
**Other than Customer's representatives** : --- Nil ---  
**Test Subcontracted with address of the laboratory** : None

### **Documents constituting this report**

**(In words)**  
**Number of sheets** : Four Only  
**Number of oscillograms** : --- Nil ---  
**Number of graphs** : --- Nil ---  
**Number of photos** : --- Nil ---  
**Number of Test circuit Diagrams** : --- Nil ---  
**Number of drawings** : --- Nil ---

  
**(A.LOURDHUNADHÁN)**  
Test Engineer



  
**(NAGARAJA RAO . V.N.)**  
Joint Director

AUTHORISED SIGNATORIES